
POS NR. SPARE PART DESCRIPTION PCS. PRODUCT NO.

1 AERATOR 24X6 1 2351.79

2 SPOUT 1 2380.95

3 SCREW M3x4 1 9902015

4 KNOB 1 2061.62

5 LIFTER ROD Ø5X265 1 2004.37

6 GASKET 1 2209.23

7 SOCLE 1 2061.19

8 SCREW M3x6 4 9902008

9 PIPE G3/8"-M12x1 1 2806.546

10 NOZZLE 1 2351.815

11 RUBBER WASHER 1 2016.31

12 STEEL WASHER 1 2016.33

13 NUT G3/8" 1 2410.08

14 O-RING SEAL 0.4"x0.09" (10.3x2.4)mm 1 9916.086

15 NOZZLE 1 2061.84

16 T-CONNECTION 1 2016.28

17 HOSE G1/2" 2 2901.03

18 HANDLE ARM 2 220996

19 PIN 4 2061.47

20 HANDLE ARM 2 2061.35

21 BASE 2 2061.85

22 SCREW M3x10 4 PN-85/M-82215

23 SOCKET 2 2061.89

24 WASHER 4 2061.56

25 SOCLE 2 2061.92

26 SLEEVE 2 2061.90

27 SCREW M4x4 4 9903024

28 SLEEVE 2 2061.54

29 VALVE EXTENSION 2 2061.57

30 MOUNTING KIT 2 2061.58

31a LEFT CARTRIDGE G1/2"-90° TEETH =16 1 2002.86

31b RIGHT CARTRIDGE G1/2"-90° TEETH=16 1 2002.87

32 VALVE G1/2" 2 2002.88

33 PIPE MOUNTING KIT 2 2002.90

34 PROTECTIVE CAP 1 2410.35

35 DRAIN PLUG 1 2410.31

36 RUNNER PLUG 1 2410.33

37 SCREW WITH EYE 1 2410.34

38 O-RING SEAL 1.11"x0.11" (28.2x3)mm 1 9916.284

39 DRAIN FLANGE 1 2410.32

40 FLANGE GASKET 1 2410.37

41 UNDER -BOWL GASKET 1 2410.38

42 WASHER 1 2410.39

43 FLANGED NUT 1 2410.40

44 WASHER 1 2410.41

45 DRAIN BODY 1 2410.36

46 DISCHARGE PIPE 1 2410.42

47 SEALING WASHER 1 2410.43

48 BALL ROD NUT 1 2410.44

49 BALL ROD 1 2410.47

                                   IMMERSION G-2310-C9



50 CLIP 1 2410.20

51 ADJUSTMENT PLATE 1 2410.19

52 SCREW M5x10 1 9903.263


